

	Acetylsalicylic acid	1	N02ba01	Tab	300mg	30
Herpes simplex	Aciclovir	2	J05ab01	Tab	400mg	70
Anaphylaxis	Adrenaline	3	A01ad01	Amp	1mg	10
Infections	Amoxicillin/ clavulanic acid	4	J01ca04	Tab	875mg	20
Malaria treatment	Artemether	5	P01be02	Amp	80 mg	12
Malaria treatment	Artemether + lumefantrine	6	P01be02	Tab	20mg	24
MI/ organophosphate poisoning	Atropine	7	A03ba01	Amp	1,2 mg	10
Infections	Azithromycin	8	J01fa10	Tab	500mg	10
Infections	Ceftriaxone	9	J01dd01	Amp	1g	15
Hayfever/ hives/ dermatitis	Cetirizine	10	R06ae07	Tab	10mg	30
Poisoning	Charcoal activated	11	A07ba51	Powder	250mg	120g
Infections	Ciprofloxacin	12	J01ma02	Tab		20
Toothache	Cloves, oil of	13	N01ba02	Liq	4mg	10
Severe asthma/ anaphylaxis	Dexamethasone	14	C05aa09	Amp	5mg	3
Alcohol withdrawal	Diazepam	15	N05ba01	Tab	50mg	50
Constipation	Docusate with senna	16		Tab	100mg	30
Infections	Doxycycline	17	J01aa02	Tab	70%	10
Hand cleaning	Ethanol, hand cleanser	18	V03av16	Gel	70%	500ml
Disinfect instruments	Ethanol	19	V03av16	Liq	1%	500ml
Detect corneal damage	Fluorescein	20	S01ja01	Eye stripes	40mg	20
Pulmonary oedema	Frusemide	21	C03ca01	Amp	1mg	5
Hypoglycaemia	Glucagon	22	A10bj04	Amp	5mg	1
Psychosis/ severe agitation	Haloperidol	23	N05ad01	Amp	1%	5
Allergy/ inflammatory skin	Hydrocortisone	24	H02ab09	Crm	400mg	2x30g
Inflammation/pain	Ibuprofen	25	G02cc01	Tab	5mg	50
Angina/MI	Isosorbide dinitrate	26	C01da08	Tab	5ml	10
Suturing/ minor surgery	Lignocaine	27		Amp	2mg	5
Diarrhoea	Loperamide	28	A07da03	Tab	100mg	30
Intestinal worms	Mebendazole	29	P02ca01	Tab	100mg	
HTN AF/ Angina/Migraine	Metoprolol	30	C07ab02	Tab	500mg	
Infections	Metronidazole	31	J01xd01	Tab	2%	20
Fungal skin infections	Miconazole	32	A07ac01	Crm	5mg	2
Epileptic fits	Midazolam	33	N05cd08	Amp	200mg	5
Post-partum haemorrhage	Misoprostol	34	G02ad06	Tab	Sachet	3
Dehydration due to diarrhoea/Sachet	Oral Rehydration Solution	35		Powder	0.50%	15
Nasal obstruction/ drain sinuses	Oxymetazoline	36	S01ga04	Nasal drop	10mg	2
Severe pain	Morphine	37	A07da52	Amp	1mg	10
Severe pain in patients able to eat and drink	Morphine	38	A07da 52	Liq	0,4mg	100ml
Opiate overdose	Naloxone	39	A06ah04	Amp	20mg	10
Reflux, peptic ulcers	Omeprazole	40	A02bc01	Tab	4mg	30
Vomiting, sea-sickness	Ondanestron	41	A04aa01	Tab	500mg	10
Pain and fever	Paracetamol	42	N02be01	Tab	1%	100
Lice	Permethrin	43	P03ac04	Lot	5%	200ml
Scabies	Permethrin	44	P03ac04	Lot	10%	300ml
Disinfect skin/wounds	Povidone iodine	45	D08ag02	Oint	10%	25g
Disinfect skin/wounds	Povidone iodine	46	D08ag02	Liq	25mg	100ml
Asthma/ inflammatory conditions	Prednisone	47	S02ba03	Tab	10mg	30
Asthma/ inflammatory conditions	Salbutamol	48	R03cc02	Inh	0.90%	1

Fluid replacement	Sodium chloride	49	A12ca01	Liq	1%	5
Eye examination	Tetracaine [amethocaine]	50	S01ha03	Eye oint	1%	2
Minor eye infections	Tetracycline	51	J01aa07	Amp	10mg	2
Reverse warfarin or similar	Vitamin K	52	B01aa01	Amp	5ml	2
Reconstitute injections	Water for injection	53		Tab	300mg	10
Needle-stick injury prophylaxis	Zidovudine + lamivudine	54	J05af02	Paste oint	20%	56
Irritated skin	Zinc oxide	55	C05ax04			200g